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Labor fiir Umwelterprobung
Werkstoffpriifung und Analytik

Telefon +49-3 41/4 84 32-25
Telefax +49-3 41/4 84 32-14
eMail

Client

Date of order

Date of receiving the specimens

Period of testing

1 TEST OBJECT

3.0, JUNI 2003 TZO

Technologie-Zentrum Oberflachentechnik
und Umweltschutz Leipzig GmbH
DieskaustraBe 155 « D-04249 Leipzig

Telefon +49-3 41 /4 84 32 - 0 » Telefax +49-3 41 /4 84 32 14
eMail: webmaster @ tzoleipzig.de

TEST REPORT
No. 103a/03

PETERS RESEARCH GmbH + Co KG
Mrs. Tanja Toure

Hooghe Weg 13

D -47906 Kempen

2003-05-16

2003-05-26

2003-05-07 to 2003-06-18

11 Designation / Number of pieces

Two—pack solder resist applicated on printed circuit boards as follows

1.1.1 ELPEMER® SD 2467 ##
112 ELPEMER® GL 2467 ##
11.3 ELPEMER® SD 2469 SM
1.1.4 ELPEMER® GL 2469 SM

1.2 Producer see client

2 TASK

/ 3 pieces
/ 3 pieces
/ 3 pieces

/ 3 pieces

Testing to determine the protection effect for copper lamination during exposure of Flowing mixed
gas in accordance with DIN EN 60068-2-60 : 199609, Test Ke, Methode 4 / BMW GS 950034

3 TEST PROGRAMME

31 Initial visual inspection

page 1 from 2 pages
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Client: PETERS RESEARCH GmbH + Co KG Kempen
Date of order: 2003-05-16 Test report 103a/03

3.2 Loading by Flowing mixed gas in accordance with DIN EN 60068-2-60,
Test Ke, Method 4
Measurement of the gas concentration by Zellweger analytics TOX GAS MONITOR 7100

Concentration of H,S 0,01 cm®*/m*® (ppm) ( 10+ 5)ppb
Concentration of NO, 0,2 cm*/m* (ppm) (200 £ 20) ppb
Concentration of Cl, 0,01 cm®*/m*®* (ppm) ( 10+ 5)ppb
Concentration of SO, 0,2 cm®*/m* (ppm) (200 £ 20) ppb
Temperature (25 +2) °C

Relative Humidity (75+3) %

Test duration 21d

3.3 Examination after the loading by Flowing mixed gas

3.31 Visual inspection after 10 d

3.3.2 Final visual inspection after 21 d

4 RESULTS

4.1 Initial visual inspection

Damages or defects are not visible.

4.2 Examination after the loading by Flowing mixed gas

4.21  Visual inspection after 10 d

Significant changes are not visible, no corrosion has occurred.

4.2.2 Final visual inspection after 21 d

Significant changes are not visible, no corrosion has occurred.

Leipzig, 2003-06-18 Laboratory for Environmental

Testing and Testing Materials

Annex sheet 1/1 g p. ﬁ/feﬁa/é

ipl.-Chem. Klaus Efer
Laboratory Manager

The test result is true only for the specimen(s) mentioned in the clause ,test object (specimen)" and objects which
are identical with him (them). It is alfowed to copy the complete test report only. When the test report shall be
copied in the form of extracts the agreement must be given by the test laboratory for them.
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Annex Sheet 1/1

Client: PETERS RESEARCH GmbH + Co KG Kempen

Date of order: 2003-05-16

Test report 103a/03

Measurement of the gas concentration by Zellweger analytics
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